

Test Report

No.:TJHG1408002390PG

Date: AUG.14, 2014

Page: 1 of 3

CONET INDUSTRY CO., LTD.

NO. 20 LIAOYANG EAST ROAD, LAOSHAN DISTRICT, QINGDAO, CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description : RUBBER MAT
SGS reference No : QDHG201402754
Sample Receiving Date : AUG.06, 2014
Testing Period : AUG.06, 2014 TO AUG.14, 2014
Test Performed : SELECTED TEST(S) AS REQUESTED BY APPLICANT
Test Requested : EN 1177:2008 IMPACT ATTENUATING PLAYGROUND
SURFACING- DETERMINATION OF CRITICAL FALL
HEIGHT
Test Result(s) : FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

Signed for and on behalf of
SGS-CSTC Ltd.



Michael Wen
Section Head

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any, the Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS Mansion, No.41, The 5th Avenue, TEDA, Tianjin, China 300457 t (86-22) 65288280 f (86-22) 25293879 www.cn.sgs.com
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65288280 f (86-22) 25293879 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Report

No.:TJHG1408002390PG

Date: AUG.14, 2014

Page: 2 of 3

Test Conducted:

EN 1177:2008 Impact attenuating playground surfacing- Determination of critical fall height

1) Sample information:

Measured sample size: 1010 mm * 1010 mm

Measured sample thickness: 16.0 mm

2) Test condition:

Temperature: 23 °C

Humidity: 50 RH%

3) Test result:

Critical fall height: 350 mm

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any, the Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.
Hardgoods & Test Solutions

SGS Mansion, No.41, The 5th Avenue, TEDA, Tianjin, China 300457
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457

t (86-22) 65288280 f (86-22) 25293879
t (86-22) 65288280 f (86-22) 25293879

www.cn.sgs.com
e sgs.china@sgs.com

Test Report

No.:TJHG1408002390PG

Date: AUG.14, 2014

Page: 3 of 3

Sample Photo:



End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any, the Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS-CTI Standards Technical Services (Tianjin) Co., Ltd.
Hardgoods & Test Solutions

SGS Mansion, No.41, The 5th Avenue, TEDA, Tianjin, China 300457
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457

t (86-22) 65288280 f (86-22) 25293879
t (86-22) 65288280 f (86-22) 25293879

www.cn.sgs.com
e sgs.china@sgs.com

Member of the SGS Group (SGS SA)